EE. % iE 1:$ 1:": ZJ5770 R 5

COMPUTER-CONTROLLED PATTERN
SEWING MACHINE WITH INPUT FUNCTION



10.

11.

12.

13.

14.

15.

H >k

CONTENTS
I I 1 TS Oy U USRS RRRRR 1
RAME & MISCELLANEOUS COVER COMPONENTS
a1 TS Oy SR P P PP SRR 4
SEWING SET COMPONENTS
L RN 6
MAIM SHAFT & NEEDLE BAR COMPONENTS
FE T JBL R BT e o e oov sosmmmnnncetanasnssssnnniiiuuuiistttasssssssssnsiituueiiesssnssssssssnns 8
PRESSER PLATE & MANUAL PRESSER MECHANISM COMPONENTS
oy O S U PRRR PO 10
PRESSER MECHANISM COMPONENTS
B 1 RO 13
SHUTTLE DRIVER SHAFT COMPONENTS
}ﬁx—gzgmq: ................................................................................. 15
WIPER MECHANISM COMPONENTS
SRARFAEE B oo ceeenenareetniimiimiii ittt sttt s s 16
TENSION RELEASE & THREAD TENSION COMPONENTS
}%%{}E@éﬁ%ﬂﬁ: ........................................................................... 17
THREAD TRIMMER MECHANLSM COMPONENTS
X-Y %ﬂﬁ:(l) .............................................................................. 20
X-Y COMPONENTS (1)
X-Y ELMEF(Z) .............................................................................. 22
X-Y COMPONENTS (2)
g I P PP RRRR PP 24
CLOTH FEED MECHANISM COMPONENTS
Lﬁgﬂ%ﬂﬁ: ................................................................................. 33
PNEUMATIC COMPONENTS
1;@/[43%3143 ................................................................................. 36
LUBRICATION COMPONENTS
wﬂq:%mq: ................................................................................. 38

ACCESSORIE PART COMPONENTS



1. WLk AR

RAME & MISCELLANEOUS COVER COMPONENTS




s Y HS % 7 DESCRIPTION ¥ B
1 10002747 #g#®  BOBBINWINDERASM. 1
2 10011134 ZeskJesk o BOBBIN THREAD TENSION ASM. 1
3 20003470 |-3% TOP COVER 1
4 10011101 #24T 11/64-40 L=11 SCREW 11/64-40 L=11 3
5 10011143 24T 9/64-40 L=7 SCREW 9/64-40 L=7 1
6 10011149 Zszky) 7] THREAD CUTTER 1
7 10001281 #2%] 3/16-28 1=10 SCREW 3/16-28 L=10 6
8 10000187 kgt WIRE BUSHING 1
9 10002746 J5 MOTOR COVER 1
10 10010666 H#24] 11/64-40 L=14 SCREW 11/64-40 L=14 4
11 10011143 24T 9/64-40 L=7 SCREW 9/64-40 L=7 2
12 20003790 HkL AT 4R BALANCE COVER 1
13 10011570 24T 11/64-40 L=7 SCREW 11/64-40 L=7 4
14 10004670 #H 4 4.5X8X0. 8 WASHER 4.5x8x0.8 4
15 20003386 /AR COVER SMALL 1
16 10000180 /) 2% Ay 4 COVER GASKET SMALL 1
17 10011099 #%fik %€ RUBBER PLUG 1
18 10013102}, 3k Jas £ RUBBER CUSHION 1
19 10011136 14 Jik %€ RUBBER PLUG 3
20 10011146 14k %€ RUBBER PLUG 3
21 10011602 % OIL GUIGE 1
22 10011136 14 Jik %€ RUBBER PLUG 1
23 10002745 A7 2% A3 SIDE PLATE GASKET 1
24 20003469 47 %4 SIDE COVER 1
25 10011440 #44 5.1X10.2X1 WASHER 5.1x10.2x1 5
26 10001281 #Z2%] 3/16-28 1=10 SCREW 3/16-28 L=10 5
27 10000183 Jec AR A7 {3t 22 RUBBER PLUG 1
28 10010640 —HEZk4y THREAD GUIDE 1
29 10011136 1%k %E RUBBER PLUG 1
30 10000184  Jec AR 1 Thj A 22 RUBBER PLUG 1
31 10011136 14 Jik %€ RUBBER PLUG 3
32 10011140 2 HE 9/64-40 NUT 9/64-40 1
33 10011148 rhi2k4y THREAD GUIDE 1
34 10006231  Zesk ik £k k¥ THREAD GUIDE 1
35 10011139 F&k4y THREAD GUIDE 1
36 10011150 24T 11/64-40 L=10 SCREW 11/64-40 L=10 1
37 10011602 % OIL GUIDE 1
38 10011140 #2HE 9/64-40 NUT 9/64-40 1
39 10000181 rhizk4y THREAD GUIDE 1
40 10008940 f;4k4H THREAD GUIDE 1

%2 0



s Y HS % 7 DESCRIPTION ¥ B
41 10009865 AT 9/64-40 110 SCREWO/64-40L=10 1
42 10005468 [ Az 2B 1 it FACE PLATE DRESSING TABLE 1
43 20003596 it FACE PLATE 1
44 10011099 #%Jik %€ RUBBER PLUG 1
45 10011150 24T 11/64-40 L=10 SCREW 11/64-40 L=10 3
46 10002579 i Az H FACE PLATE GASKET 1
47 10000741  fhJd - 4k f BUSHING 1
48 10000188 WLk Aar i sk F LINE BREAK FEELING 1
49 10000752 )ik F s 1 BUSHING 1
50 10009865 #2%] 9/64-40 1.=10 SCREW 9/64-40 L=10 1
51 10003875 4T SCREW 2
52 10002739 5L MR STOP SWITCH INSTALLING PLATE 1
53 10008397  Ff Itk 4l SWITCH INSTALLING ASM. 1
54 10011570 #24%] 11/64-40 L=7 SCREW 11/64-40 L=7 1
55 10005403 2k CLIP 1
56 10011570 24T 11/64-40 L=7 SCREW 11/64-40 L=7 1
57 10005403 2k CLIP 1
58 10013102  H[ 3k i RUBBER CUSHION 1
59 10000757 #Jic#t RUBBER RING 1



2. B EHA
SEWING SET COMPONENTS

%40



s Y HS 4 i DESCRIPTION ¥E R

1 20003400 JEARE HE LR AR X MOTOR COVER 1

2 10000195 445 NEEDLE PLATE SUPPORT COVER 1 #01

3 10000199 Xl i AR A1} X MOVEMENT LOWER COVER ASM. 2

4 10002387 X[AME IR S5 X MOVEMENT COVER RAIL 4

5 10000201 AW 55 # FEED BASE COVER 2

6 10002932 A7 L aati 4l X MOVEMENT UPPER COVER ASM. , R 1

7 10002933 /a4l X MOVEMENT UPPER COVER ASM. , L 1

8 10000196 4% 5 [#l e Bk 1 COVER SUPPORT 2 #01

9 10000197 4% [H & f2 COVER SUPPORTER 2 #01

10 10024753 Y [m)¥H 5 Y DRIVE COVER 1

11 10000198 /AR Y FIXED COVER 1
10006397 Mtk Y FIXED COVER 1

12 10002876 FHIEEIFTAY 1.5%4 SPRING PIN 1.5x4 4

13 10000202 2% M4x6 SCREW M4x6 4

14 10000101 &%] 11/64-40 L=8 SCREW 11/64-40 L=8 4

15 10000101 M&%] 11/64-40 L=8 SCREW 11/64-40 L=8 2

16 10011570 ¥R%] 11/64-40 L=7 SCRWE 11/64-40 L=7 2

17 10000101 &%] 11/64-40 L=8 SCRWE 11/64-40 L=8 8

18 10000591 MR%] 3/16-28 L=9 SCRWE 3/16-28 L=9 4 #01

19 10011142 M2%] 11/64-40 L=6 SCRWE 11/64-40 L=6 4 #01

20 10003883 %] M5x10 SCRWE M5x10 2

21 10011680 #P4 4.6x9.7x0.8 WASHER 4.6x9.7x0.8 2

22 10011440 #Pd 5.1x10.2x1 WASHER 5.1x10.2x1 2

23 10006780 # )7 5.2x9.5x0.6 WASHER 5.2x9.5%0.6 4 #01

24 10006398 445 NEEDLE PLATE SUPPORT COVER 1 #02

25 10006396 % 5 S 4R COVER BASE 2 #02

26 10000595 MRE] 11/64-40 L=9 SCRWE 11/64-40 L=9 4 #02

27 10000260 # )7 5.2x9.5%0.6 WASHER 5.2x9.8x1 4 #02

28 10006780 # )7 5.2x9.5%0.6 WASHER 5.2x9.5%0.6 4 #02

29 10011142 2%] 11/64-40 L=6 SCRWE 11/64-40 L=6 4 202

30 10006395 /riE i N 4E AUXILIARY COVER SUPPORT LEFT 1 #02
10006399 A11&EH K4 AUXILIARY COVER SUPPORT RIGHT 1 #02

31 10022017 ¥2%] M6x16 SCRWE M6x16 4 #02

32 10000480 # )7 6x15%1.6 WASHER 6x15x1.6 4 202

V¥ #01 H5770-1306 41

#0245770-1507 & 4|



3. _EahE

MAIM SHAFT & NEEDLE BAR COMPONENTS




5= Ykl 2 4 g7d DESCRIPTION BB
1 10011601 %[fFR#ZE  NEEDLEROD METAL 1
2 10000323 14 NEEDLE BAR 1
3 10011201  44F FihE NEEDLE ROD LOWER METAL 1
4 10000237 44T 2k THREAD GUIDE 1
5 10010588 24T 1/8-44 L=4.5 SCREW 1/8-44 L=4.5 1
6 10004896  #Lil DPx17 184 NEEDLE DPx17 18# 1
7 10010678 24T 15/64-28 L=8 SCREW 15/64-28 L=8 1
8 10003977  PrekAT4L1E THREAD_TAKE_UP_COMPL 1
9 10000061 324y SQUARE BLOCK 1
10 10011237  #4[ 8.2x16x1 WASHER 8.2x16x1 1
11 10000881 24T 1/4-40 L=5.8 SCREW 1/4-40 L=5.8 1
12 10002941 AT Hh# COUNTER WEIGHT 1
13 10000328 24T 1/4-40 L=12 SCREW 1/4-40 L=12 1
14 10011239 24T 9/32-28 L=11 SCREW 9/32-28 L=11 1
15 10011238 24T 15/64-28 L=14 SCREW 15/64-28 =14 1
16 10007743  _L#hArihE BUSHING FRONT 1
17 10011233 &2k %46 BOBBIN WINDER DRIVING WHEEL 1
18 10011223 24T 11/64-40 L=11.5 SCREW 11/64-40 L=11.5 2
19 10021313 yRAHEA A2 A0 WHEEL GEAR MAIN SHAFT 1
20 10000332 _[-#ify £ BUSHING INTERMEDIATE 1
21 10000881 14T 1/4-40 L=5.8 SCREW 1/4-40 L=5.8 2
22 10000330 |- %% el THRUST COLLAR 1
23 10000324  |-# MAIN SHAFT 1
24 10000329 |- #h P-4l e CRANK BALANCER 1
25 10000326 | #il Py R Sk CRANK BALANCER FIX PLATE 1
26 10000512 24T 3/16-28 L=12 SCREW 3/16-28 L=12 2
27 10021312 yRkHEAFEALE_T-5e%h WHEEL GEAR PULLEY SHAFT 1
28 10001309 7T Fae il oF REGULATE PULLEY SHAFT ASM. 1
29 10011242 s SPRING 1
30 10010678 24T 15/64-28 L=8 SCREW 15/64-28 L=8 1
31 10011603 Fhp PULLEY 1
32 10011225 24T M6x8 SCREW M6x8 1
33 10010671 L JkaeBh P MAIN SHAFT SENSOR COVER 1
34 10010668 24T 11/64-40 L=7.8 SCREW 11/64-40 L=7.8 1
35 10012225  ff s il 5 248 SENSOR INSTRALLING BASE 1
36 10007285  fL )& PHOTO INTERRUPTER 1
37 10011199  RHhfLigssbeigk 41k SCREW ASM. 1
38 10025868 7k BEARING 1
39 10000325 24T M6x8 SCREW M6x8 2
40 10000327  FHhfL kg6 A MAIN SHAFT SLIT PLATE 1
41 10011228  f:EhE T H COUPLING FRONT 1
42 10011227 (L EFAL b COUPLING RUBBER 1
43 10011240  fLEhiER: Jn bk COUPLING EMPRESS 1
44 10011232 24T M6x6 SCREW M6x6 2
45 10011236 24T M6x16 SCREW M6x16 2
46 10003722 b A AR FEAL MAIN MOTOR 1
47 10004670 #[& 4.5x8x0.8 WASHER 4.5x8x0.8 4
48 10010666 24T 11/64-40 L=14 SCREW 11/64-40 L=14 4

BT



4. fn R R A
PRESSER PLATE & MANUAL PRESSER MECHANISM COMPONENTS




F 5 Y Bl 5 4 R DESCRIPTION ¥ E
1 10000206 JEAHE LOWERING SHAFT 1
2 10004108  WKJERME 44 MAIN ARM ASM. 1
3 10003925 L JERME 4144 TIME ARM ASM. 1
4 10011232  #24] M6X6 SCREW M6x6 4
5 10000207  £XHEURET D=8 H=3.4 HINGE SCREW D=8 H=3.4 1
6 10000208  FRkME EF CONNECTING LING LINK 1
7 10000207  £XHEMRET D=8 H=3.4 HINGE SCREW D=8 H=3.4 1
8 10000210  #RBEIRAT D=8 H=5 HINGE SCREW D=8 H=5 1
9 10000212  #p 8.5X 18X 1.6 WASHER 8.5x18x1.6 1
10 10000209 = ffiEFT L-SHAPED LINK 1
11 10003011  Heoksldar H AR 2 3% AR LINK GUIDE PLATE 1
12 10000215  BH%] 15/64-28 L=12 SCREW 15/64-28 L=12 2
13 10000217  FoRM AR I BR s 5 PRESSER LING PARTITION WASHER 1
14 10000216 kAR PRESSER LING 1
15 10003193  #p 6.2X12.8X1 WASHER 6.2x12.8x1 1
16 10003582 A& BEARING 1
17 10010674  £XEEMSAT D=7.94 H=6 HINGE SCREW D=7.94 H=6 1
18 10000213 k| g EAT CONNECTING PLATE 1
19 10000207  £XHEWRET D=8 H=3.4 HINGE SCREW D=8 H=3.4 1
20 10000214  £XHEURE] D=8 H=4.2 HINGE SCREW D=8 H=4.2 1
21 10000214  £XHEMRET D=8 H=4.2 HINGE SCREW D=8 H=4.2 1
22 10000624 Fk| 4 H HEAT PRESSER LING PUSH POLE 1
23 10000622  JRR} R U ] I Pl THRUST COLLAR 1
24 10000623 R} HEL AR R R B RUBBER PLUNGER 1
25 10000218  Fo} H Gk ki e 34 RUBBER RING 1
26 10011243 fEahiHl MAGNET PIN SHAFT 1
27 10010665 £ PIN 2
28 10000515 A Hs L RG R SOLENOID 1
29 10002453 ffFAFBEm 2 HOUSING 1
30 10002572 W4T SCREW 1
31 10002571 i SPRING 1
32 10000621  JER}HL G AR BED OIL PREVENTIONGPLATE 1
33 10004860  Fk| Rk k& BUSHING 1
34 10000260  #p 5.2X9.8X1 WASHER 5.2x9.8x1 4
35 10000259  WE4T M5X 12 SCREW M5x12 4
36 10000352  FRop} AL Ak ] o AR MAGNET INSTALLING PLATE 1
37 10013639  #HpE 5X10.8X1.6 WASHER 5x10.8x1.6 4
38 10011101  MRET 11/64-40 L=11 SCREW 11/64-40 L=11 4
39 10000222 Fo} AR SPRING 1
40 10000211 R B S M A PRESSER SHAFT 1
41 10000205 24T 3/16-28 L=7 SCREW 3/16-28 L=7 1
42 10003655 A& BEARING 1
43 10000205 24T 3/16-28 L=7 SCREW 3/16-28 L=7 1
44 10000221 Fkh IR IR RUBBER WASHER 1
45 10010665 £ PIN 2
46 10000220  JEARMEShE I MAGNET PIN SHAFT 1
47 10003924 ok} AR AL PRESSER PLATE SHEET ASM. 1
48 10000353  HZEE M5 NUT M5 1
49 10000350  FRBMR S HEAT LOWERING LEVER 1
50 10000354 BRI hr ATl LOWERING PLATE SHAFT 1
51 10000357  PHIBK-RAT B4V 3 5 SPRING 1
52 10000219 bR s s AT LOWERING PLATE 1
53 10000356  #P 6.5X12.3X1.5 WASHER 6.5%12.3x1.5 1
54 10000355  H24] M6X8 SCREW M6x8 1
55 10000351  PHIEKHAT- R4l OIL PUMP SUPPORT 1

BKvE: IEERAA5770-1306HAZR %, 5770-1507THAZ )

%90



5. H FE AL
PRESSER MECHANISM COMPONENTS

55010 1T



FFe K5 2 7 DESCRIPTION ¥ 2
1 10022017 4T M6x16  SCREW Méx6 1
2 10009654  FFI1£41E 6 E-RING 6 2
3 10000642 fE] A FORKED LING 1
4 10000514 4% SHAFT 1
5 10000639 [k fHIAT A T £ BUSHING REAR 2
6 10000638 [ IAT R Y ARG INTERMEDIATE PRESSER CRANK SHAF 1
7 10000479  Hs AT HOAR INTERMEDIATE PRESSER CRANK 1
8 10011232 4T M6X6 SCREW M6x6 1
9 10000632 ik} NUT 1
10 10000480 P 6X15X1.6 WASHER 6x15%1.6 1
11 10000633  JEJH I FiEAT INTERMEDIATE PRESSR LINK 2
12 10000519  HEM84T D=8 H=5.8 HINGE SCREW D=8 H=5.8 1
13 10008457  WZ4T 11/64-40 L=4 SCREW 11/64-40 L=4 2
14 10000483 %[5 THRUST COLLAR 1
15 10000482 4 SHAFT 1
16 10000528  4BEiZ%] D=8 H=5 HINGE SCREW D=8 H=5 3
17 10000485 [ JHIAT FEFEAT INTERMEDIATE PRESSER POLE 1
18 10000481  4EiZ%] D=8 H=4 HINGE SCREW D=8 H=4 1
19 10000520 24 11/64-40 L=4 SCREW 11/64-40 L=4 2
20 10006208  JEJHIE A E AT ARA POSITIONING LINK A 1
21 10000484  JEJHIVEY 7B POSITIONING LINK B 1
22 10000521 [ HIEES A INTERMEDIATE PRESSER SPRING 1
23 10011442 4T SCREW 1
24 10010018  #24] 9/64-40 1=8 SCREW 9/64-40 L=8 2
25 10000486  JEJHIHLTIR LINK CONNECTING PLATE 1
26 10000637  FHEIATT AR ROCKING ADJUSTING SCREW STOPPER 1
27 10011142  #RE] 11/64-40 L=6 SCREW 11/64-40 L=6 1
28 10000475 & JiHI e B A T4t HEIGHT ADJUSTING KNOB 1
29 10012778  HBAT M4 X4 SCREW M4x4 1
30 10000476 [ i TR ADJUSTING SHAFT 1
31 10000477  HfAve EE AT E 48 ADJUSTING SHAFT BRACKET 1
32 10000478 4] 15/64-28 1.=12 SCREW 15/64-28 =12 2
33 10005103 i HBET 411 ADJUST PRESS SCREW ASM. 1
34 10000636  JEJHIEHE SAT PRESSER GUIDE BAR 1
35 10000522 I R INNER PRESSER SPRING 1
36 10010646  JEff INNER PRESSER BAR 1
37 10010024  JESFFHE PRESSER BAR GUIDE BRACKET 1
38 10003921  #Z4] 1/4-40 1=8 SCREW 1/4-40 L=8 1
39 10000572  JEFf4iE INNER PRESSERBUSHING 1
40 10000487 g FINGER GUARD 1

Pt

o110



FFe K5 2 78 DESCRIPTION ¥ 2
41 10000488 4 4.3X7.8X0.8  WASHER 4.3x7.8x08 1
42 10010650 4T 9/64-28 L=10.5 SCREW 9/64-28 L=10.5 1
43 10000489  JEJH PRESS FEET 1
44 10010666 24T 11/64-40 1=14 SCREW 11/64-40 L=14 2
45 10004670  #AJE 4.5X8X0. 8 WASHER 4.5x8x0.8 2
46 10000515 4 JiH H Ak SOLENOID 1
47 10007895  $[# RING 2
48 10000491 44 SHAFT 1
49 10000480 & 6X15X1.6 WASHER 6x15x1.6 1
50 10004611 24T 3/16-28 L=12 SCREW 3/16-28 L=12 1
51 10004635  #J& 4.8X11.5X2 WASHER 4.8x11.5x2 1
52 10000523 45 JEMIH R E %% INNERPRESSER MAGNET STOPPER 1
53 10000490 [ I Ha fh ek A Ao SPRING 1
54 10000517 44247 D=6.35 H=3.2 HINGE SCREW D=6.35 H=3.2 1
55 10000436  JE MK S A LIFTING LINK A 1
56 10000433 4T SCREW 1
57 10010817  #2%] 15/64-28 1L=11.5  SCREW 15/64-28 L=11.5 1
58 10000492 & JHIBK BB A7 4 LIFTING LINK B SHAFT 1
59 10003657  ffizk BEARING 1
60 10000518 [ JHILK 5/ C o o7 44 LIFTING LINK C SHAFT 1
61 10000434  #J& 11.2X16.3X1 WASHER 11.2x16.3x1 1
62 10000435  JEJHIDKEHEC LIFTING LINK C 1
63 10000094 2% 3/16-28 L=10 SCREW 3/16-28 L=10 1
64 10000242  #EL} 3/16-32 NUT 3/16-32 1
65 10000472  JEJHIDKZHEB LIFTING LINK B 1
66 10000437  IKEHEBIE AT LIFTING LINK B ROLLER 1
67 10000372  EHEMRET D=6 H=4 HINGE SCREW D=6 H=4 1
68 10003485  ffizK BEARING 1
69 10008457  Z4T 11/64-40 L=4 SCREW 11/64-40 L=4 1
70 10002818  f%4J& THRUST COLLAR 1
71 10000629  iZ4T SCREW 1
72 10003241 #HJE 5 WASHER 5 1
73 10002271  #EEE M5 NUT M5 1
74 10000473 i JHIDK S BT A LIFTING LINK B SPRING 1
75 10000524  EHEERET D=4 H=1.9 HINGE SCREW D=4 H=1.9 1
76 10002453  fFELEfERFER2AS CONNECTOR 1
77 10000643  JE )5 EAT CHAIN LOOPER ROD 1
78 10000881  WZ4T 1/4-40 1=5.8 SCREW 1/4-40 L=5.8 2
79 10000644  JE IS5 VEAT Y EE ECCENTRIC CAM 1

5012 1T



6. T HIE A

SHUTTLE DRIVER SHAFT COMPONENTS

5013 1T



FS YK = £ 7 DESCRIPTION ¥ E
1 10003783 %  BOBBINCASE T 1
2 10000649 4.0 BOBBIN 1
3 10003802  jighk SHUTTLE 1
4 10000573  KR4L SHUTTLE DRIVE 1
5 10004611 24T 3/16-28 L=12 SCREW 3/16-28 L=12 1
6 10004596 k4 R SHUTTLE UPPER SPRING 1
7 10010744 2% 3/32-56 1L=3.5 SCREW 3/32-56 L=3.5 2
8 10008101 4k OIL WICK 0.6
9 10007800 i TUBE 1.5
10 10011427 £ FELT 1
11 10010798 Efi FELT 2
12 10006181  #izk BEARING 1

10006182  “hzk BEARING 1

10006183  #fiizk BEARING 1

10006184  “hk BEARING 1
13 10008336 2 AR 411 SHUTTLE ASM. 1
14 10010797 2% 9/64-40 L=4 SCREW 9/64-40 L=4 2
15 10010742  BhZk IR SHUTTLE LUBRICATING PLATE 1
16 10010800 FEfi FELT 1
17 10010817 24T 15/64-28 L=11.5 SCREW 15/64-28 L=11.5 1
18 10011426 4% SELL 1
19 10011425 24T 11/64-40 L=4.3 SCREW 11/64-40 L=4.3 1
20 10004600  4J& THRUST COLLER 1
21 10011570 24T 11/64-40 L=7 SCREW 11/64-40 L=7 2
22 10007147 K BEARING 1
23 10007323  FihhE LOWER SHAFT REAR METAL 1
24 10003534 7k BEARING 1
25 10026126  “fi7k BEARING 1
26 10010801 #Z%] 11/64-40 L=10.5 SCREW 11/64-40 L=10.5 1
27 10010739  Ki&AT CRANK ROD 1
28 10010806  %¢fE#Z4] D=8 H=10 HINGE SCREW D=8 H=10 1
29 10008457 24T 11/64-40 L=4 SCREW 11/64-40 L=4 2
30 10010803 4l THRUST COLLER 1
31 10010811 #EHE 1/4-40 NUT 1/4-40 1
32 10000576  FTE Uit OSCILLATING 1
33 10010816 #pE 10X 17X 1 WASHER 10x17x1 1
34 10010814  ffw L% ECCENTRIC SHAFT 1
35 10010678 24T 15/64-28 1=8 SCREW 15/64-28 L=8 1
36 10003281 #%4p8 9 RING 9 1
37 10000881 #Z%] 1/4-40 1.=5.8 SCREW 1/4-40 L=5.8 2
38 10010805 %4 & THRUST COLLER 1
39 10013590 #Z4] 11/64-40 L=4 SCREW 11/64-40 L=4 1
40 10000579 Rl BOTTOM SHAFT WHEEL 1
41 10000578 R BOTTOM SHAFT 1
42 20004123  ARPRE AL CYLINDER ARM CAP 1
43 10010815 4% SELL 1
44 10011420 5% SPRING 1
45 10010807 %k SPRING 1
46 10010808 24T 11/64-40 L=7.8 SCREW 11/64-40 L=7.8 1

514 0T



7. A
WIPER MECHANISM COMPONENTS

55015 1T

FFe RS £ R DESCRIPTION yot
1 10004110 #Afr 0 WIPERASM. 1
2 10004674 WEET 11/64-40 1=7.8 SCREW 11/64-40 L=7.8 2
3 10011680 #J& 4.6X9.7X0.8 WASHER 4.6x9.7x0.8 2
4 10000016 4247 SCREW 1
5 10011440 #p& 5.1X10.2X1 WASHER 5.1x10.2x1 1
6 10000017 5 e B AR AT LOOPER COVER OOIL SHIELD STUD 1
7 10002453 JfifFAF REuf 205 CONNECTOR 1
8 10009074 #24T M4 X4 SCREW M4x4 1
9 10000014 kLA WIPER SHAFT CAP 1
10 10010668 54T 11/64-40 1=7.8 SCREW 11/64-40 L=7.8 2
11 10000013 ¥ 1 22 354 WIPER SHAFT SUPPORT BRACKET 1
12 10000015  #REZAT WIPER 1
13 10010071 24T 9/64-40 L=6 SCREW 9/64-40 L=6 1



8. KL, FAZ4Lf:
TENSION RELEASE & THREAD TENSION COMPONENTS

1 10011492 2k} 3/16-28 NUT 3/16-28 1
2 10004634  EBEMEET D=7.24 H=3.2 HINGE SCREW D=7.24 H=3.2 1
3 10000589 AL AL SR TENSION RELEASE LINK 1
4 10000593 AL AL EEAT TENSION RELEASE CONNECTING ROD 1
5 10010677  BBEME%E] D=6.35 H=3.9 HINGE SCREW D=6.35 H=3.9 1
6 10011489  fx4EMRE] D=6. 35 H=4 HINGE SCREW D=6.35 H=4 1
7 10011143 24T 9/64-40 L=7 SCREW 9/64-40 L=7 2
8 10004629 AL AT 4 THREAD TENSION ARM 1
9 10004636  FALEAT TENSION RELEASE BAR 1
10 10004594  E4ERE] D=5.3 H=2 HINGE SCREW D=5.3 H=2 1
11 10000596 F/ 2z i 5 B dh THREAD TRIMMER SHAFT 1
12 10000148 4] 3/16-28 1=6 SCREW 3/16-28 L=6 1
13 10011442  $24T SCREW 1
14 10000592  FA e Y AR 52 o SPRING 1
15 10000588 43 fif B REAR STOPPER PLATE 1
16 10000591  IZR£T 3/16-28 L=9 SCREW 3/16-28 L=9 2
17 10000595 24T 11/64-40 L=9 SCREW 11/64-40 L=9 1
18 10004635  #AJE 4.8X11.5X2 WASHER 4.8x11.5x2 1
19 10004638 A4 AR TENSION RELEASE ADJUSTING ARM 1
20 10010425 2K} 11/64-40 NUT 11/64-40 1
21 10004638 AL AR TENSION RELEASE ADJUSTING ARM 1
22 10002820  F L 4 d A STOP MOTION TRIPPING LEVER CAM 1
23 10000741 g By 4a s GUIDE PLATE 1
24 10010678 24T 15/64-28 L=8 SCREW 15/64-28 L=8 1
25 10001274  Ses 4ean SECOND THREAD TENSION ASM 1

5016 1T



0. JIREBY LA
THREAD TRIMMER MECHANLSM COMPONENTS




s Y HS % i DESCRIPTION ¥ B
1 10002076 MR wi o NUTM4 >
2 10000591 MRE] 3/64-28 L=9 SCREW 3/64-28 L=9 2
3 10000542 B 28 Hfs 2k [ 52 b MAGNET INSTALLING PLATE 1
4 10002453  ffFAFBEm 250 CONNECTOR 1
5 10000543  BY £k itk SOLENOID 1
6 10014395 IRE] M4X 14 CSCREW M4x14 1
7 10000539 B &8 H g2k i THREAD TRIMMER MAGNET ARM 1
8 10000591 MRE] 3/64-28 L=9 SCREW 3/64-28 L=9 2
9 10000538 M ZhSLPHR CAM INSTALLING LINK STOPPER 1
10 10010685 MHE] M4 X5 SCREW M4x5 2
11 10011434 FAZEFRk TENSION RELEASE NOTCH 1
12 10011451 4% THREAD TRIMMER CAM 1
13 10013465 BRE] 1/4-40 L=10 SCREW 1/4-40 L=10 2
14 10011445 SiHEWE%T D=5.5 H=4.1  HINGE SCREW D=5.5H=4.1 1
15 10011441  BYZ ™M ERTRET ROLLER 1
16 10010425 ¥REE 11/64-40 NUT 11/64-40 1
17 10010425 UREE 11/64-40 NUT 11/64-40 1
18 10010678 ¥R%] 15/64-28 L=8 SCREW 15/64-28 L=8 1
19 10011450 5 SPRING 1
20 10004135 '8 MBS 4 14 CAM INSTALLING LINK 1
21 10002819  BYZE iR T TENSION RELEASE ARM 1
22 10010725 #RHE 15/64-28 NUT 15/64-28 1
23 10011432 BHEWRE] D=5 H=8 HINGE SCREW D=5 H=8 2
24 10011438 HREE M5 NUT M5 2
25 10011586 /7 Asdk4l4F ALL-POWERFUI DEAL WITH CONTACT 2
26 10008457 MRE] 11/64-40 L=4 SCREW 11/64-40 L=4 2
27 10004600 1l TURN 2
28 10011498 P 8X16.2X1.7 WASHER 8x16.2x1.7 1
29 10011430 BYZEH THREAD TRIMMER SHAFT 1
30 10000541 RZdsik 4 UPPER LOOPER THREAD GUIDE 1
31 10011493 RZ411F FIRST THREAD TENSION ASM. 1
32 10000540 BYZRZEH THREAD TRIMMER CONNECTINGROD 1
33 10011443 MRE] 15/64-28 1=9.7 SCREW 15/64-28 L=9.7 1
34 10011449 BHEMRET D=6.5 H=3 HINGE SCREW D=6.5 H=3 1
35 10011431  BYZE Hhiiw THREAD TRIMMER LINK 1
36 10010425 ¥REE 11/64-40 NUT 11/64-40 1
37 10011446 BHEIRAT D=11 H=3 HINGE SCREW D=11 H=3 1
38 10011438 HREE M5 NUT M5 1
39 10000547 MRE] M5X 50 SCREW M5x50 1
40 10011492 ¥RHE 3/16-28 NUT 3/16-28 1

5018 1T



FFe K5 2 7 DESCRIPTION ¥ 2
41 10000534 iZkJIfk#FF  THREAD TRIMMER CONNECTING BAR 1
42 10011442 124 11/64-40 1=23.5  SCREW 11/64-40 L=23.5 1
43 10000535 By 2k J4L B Ffr THREAD TRIMMER LINK SPRING 1
44 10000101 MH%] 11/64-40 L=6.5 SCREW 11/64-40 L=6.5 4
45 10011509 ¥R%] 3/32-56 L=1.8 SCREW 3/32-56 L=1.8 2
46 10000750 /MR NEEDLE HOLE GUIDE 1
47 10000537 %1k NEEDLE PLATE 1
48 10011455 ¥RET 1/4-40 L=2.8 SCREW 1/4-40 L=2.8 1
49 10011502 &) JIFERYHE THREAD CUTTING LEVER RING 1
50 10006768  5)JJ HAw 4 414 THREAD CUTTER LEVER ASM. 1
51 10011503 MRE] 11/64-40 L=4 SCREW 11/64-40 L=4 1
52 10010737  BhJIESAF4> 44t THREAD CUTTER LEVER ASM. 1
53 10011506 #pE 4.7X7.5X0. 8 WASHER 4.7x7.5%0.8 1
54 10009906 MRE]T 11/64-40 L=7 SCREW 11/64-40 L=7 1
55 10000718 & JJ COUNTER KNIFE 1
56 10011499 ¥R%] 9/64-40 L=3.5 SCREW 9/64-40 L=3.5 2
57 10025590 ) JJIERT MOVING KNIFE LINK 1
58 10025586 #4PE 11X3.8X0.9 WASHER 11x3.8x0.9 1

10025587 P 11X3.8X1 WASHER 11x3.8x1 1
10025588 #fE 11X3.8X1.1 WASHER 11x3.8x1.1 1
10025589 P 11X3.8X1.2 WASHER 11x3.8x1.2 1
59 10011694 ZhJJ4r414E MOVING KNIFE COMPL. 1
60 10011500 #HEIEE] D=5 H=0. 85 HINGE SCREW D=5 H=0.85 1

5019 1T



10.X- Y #HH (1)

X- Y COMPONENTS (1)

20 1L



FS #HS % i DESCRIPTION ¥ 2
1 10011232 i?_’ﬂl\zex(i____gmgw Méx6 6
2 10000551 XIrlfL 3l EL A §& X DRIVE GEAR 1
3 10003582 #li7k RADIAL BEARING 4
4 10000553 X 4K 5l %l X DRIVE SHAFT 1
5 10000562  XIr 4K B il & X DRIVE SPROCKET 1
6 10000555 UWR%] 1/8-44 L=3 SCREW 1/8-44 L=3 2
7 10000175 X[l FEALHE iAiFe X DRIVE GEAR 1
8 10001247 57700 EHIL 5770 STEPPING MOTOR 1
9 10004670 P8 4.5x8x0.8 WASHER 4.5x8x0.8 4
10 10000863 URE] M4x12 SCREW M4x12 4
11 10003399 UR%] M4x8 SCREW M4x8 2
12 10000550 X [ £& B A AR X SENSOR EXAMINATION PLATE 1
13 10024778 XA [a] S A1 X-Y TABLE ASM. 1
14 10000984 HR%ET SCREEW 1
15 10000673 Xl f& JEkas X SENSOR 1
16 10010668 MA%] 11/64-40 L=7.8 SCREW 11/64-40 L=7.8 2
17 10000751 X s 22 AR X SENSOR INSTALLING PLATE 1
18 10013616 MA%] 11/64-40 L=12 SCREW 11/64-40 L=12 8
19 10000205 UR%] 3/16-28 L=7 SCREW 3/16-28 L=7 2
20 10026172 X [ X TIMING BELT 1
21 10009654 JT HI 44 6 E-RING 6 1
22 10026108  XIn] A5 45 F e X BELT RECEIVER 1
23 10001979 2% M4x8 SCREW M4x8 2
24 10000562  Xr SR B il X DRIVE SPROCKET 1
25 10011232 8% M6x6 SCREW M6x6 2
26 10011101 M2%T 11/64-40 L=11 SCREW 11/64-40 L=11 4
27 10011507  HE 7584k LIFTING LEVER SHAFT 1
28 10000548  X[n) i i 2 4 48 X DRIVE BRACKET 1
29 10011101 MR%T 11/64-40 L=11 SCREW 11/64-40 L=11 2
30 10001146 FEE M5 NUT M5 1
31 10000549  Xn) 7 & PRA 42 X BELT ADJUSTING BRACKET 1
32 10009469 #JE 5 WASHER 5 1
33 10003100 2% M5x35 SCREW M5x35 1

521 1T



11.X- Y 3 (2)

X- Y COMPONENTS (2)

522 1T



FFe K5 4 i DESCRIPTION HE K
110001247 5770%uEML 5770 STEPPING MOTOR 1 -

2 10007241 #ft Jy R & 4 ] BEARING TURN 2

3 10007147  #ja)4f )y BR4H K BEARING 1

4 10003399 #HE] M4 X8 SCREW M4 X8 1

5 10000713 Y HEHLAL I Y SENSOR SLIF 1

6 10000387 %] 9/64-40 L=13.5 SCREW 9/64-40 L=13.5 1

7 10007285 AL ks PHOTO INTERRUPTER 1

8 10000712 Vi HE ML %6 Y DRIVE GEAR 1

9 10011232 #H%] M6X6 SCREW M6 X 6 6

10 10002733 Y [ BiK 5y 1A s Y DRIVEN GEAR 1

11 10003582  #iz&k BEARING 4

12 10000562  X[n) B ) fly iy 6 X DRIVE SPROCKET 1

13 10002395 Y iy [ b1 Y TIMING BELT 1

14 10004670 #[ 8Xx4.5X0.8 WASHER 8X4.5X0. 8 4

15 10000391 %] 9/64-40 L=10.5 SCREW 9/64-40 L=10.5 4

16 10000561 X i) 4 Bh s X DRIVEN SPROCKET 1

17 10000563 #HE] M4 X5 SCREW M4 X5 1

18 10011507 &7} 4% LIFTING LEVER SHAFT 1

19 10006392 Y [ 4 Bh i s e Y DRIVEN BRACKET 1

20 10000381 IHE] M4 X 20 SCREW M4 X 20 1

21 10002765 #E 9x4.3X0.8 WASHER 9X 4. 3X0. 8 1

22 10000390 #4pg 13X5.5X 1 WASHER 13X 5.5X1 4

23 10002748 #R%] M5X9.5 SCREW M5X9.5 4

24 10011571 #h# BUSHING 2

25 10000710 Yl [ 545 Je Y BELT BRACKET 1

26 10026178 Y] [ 45 FR AR Y BELT RECEIVER 1

27 10010666 HZET 11/64-40 L=14 SCREW 11/64-40 L=14 1

28 10000380 %] 11/64-40 L=18 SCREW 11/64-40 1=18 1

29 10000388 Y| 4K 2 Y DRIVE SHAFT 1

30 10009654 JFI1-KE 6 E-RING 6 1

31 10000386  Y#j Y REMOVAL SHAFT 1

32 10000384 24T 15/64-28 1=8.5 SCREW 15/64-28 1=8.5 2

33 10000385  Y#lii%# i Y REMOVAL BRACKET 1 #01
10006391 Vi #EHR Y REMOVAL BRACKET 1 #02

34 10000186 #£%] 11/64-40 L=4 SCREW 11/64-40 L=4 1

35 10000383 X [ ifi 24 X GUIDE SHAFT BRACKET 1 #01
10006390 X5 i) hi 241 X GUIDE SHAFT BRACKET 1 #02

36 10005122 ZE] M6X 10 SCREW M6X 10 1

37 10000382 X5 [ X GUIDE GEAR 1 #01
10006389 X 5 [ % X GUIDE GEAR 1 #02

#VvE: #01 5770-1306 &AM #02 5770-1507 & HIALH

023 T



12. ERHER A

CLOTH FEED MECHANISM COMPONENTS

524 1T



s Y HS 4 i DESCRIPTION ¥ B
1 10000459 24T 11/64-40 L=5 SCREW 11/64-40 L=5 2
2 10007549  ifUEHE THRUST COLLAR 1
3 10000264 24T 11/64-40 L=8.5 SCREW 11/64-40 L=8.5 4
4 10000411  PRA7HR LINK STOPPER 2
5 10003248  FF 1 #%4[& 3 E-RING 3 6
6 10000394 i SLIDER SHAFT 1
7 10026352 /- R SUPPORT LINK LEFT 1
8 10000730 Pl SPRING 2
9 10002822 s I vhe 3% B FEED REGULATOR CONNECTING ROD 2
10 10000393 G uAT BRACKET UPPER LINK LEFT 1
11 10000413 %4 CYLINDER PIN 2
12 10000414 &R FEED BRACKET LINK 1
13 10000392 A5 % 4AFT BRACKET UPPER LINK RIGHT 1
14 10006315  Jgih SLIDER 1
15 10004949 24T M5x8 SCREW M5x8 2
16 10022017 2% M6x16 SCREW M6x16 2
17 10000109  #44 10.7x6.6x1 WASHER 10.7x6.6x1 8
18 10003647 14 &kt SLIDE BEARING 1
19 10026353 £ 37 MR SUPPORT LINK RIGHT 1
20 10000408 45 K-3&4T LIFTING LEVER RIGHT 1
21 10000416 & 5307 A5 3% SPRING RIGHT 1
22 10024557  i%kl4E FEED BRACKET 1
23 10000415  H 53 o7 2 5 SPRING LEFT 1
24 10000409  ZeK-46FF LIFTING LEVER LEFT 1
25 10003399 24T M4x8 SCREW M4x8 4
26 10026328  S#L iR TRACK ADJUST LINK 2
27 10000909 24T M3x8 SCREW M3x8 4
28 10003028 2 M3 NUT M3 4
29 10000728 s JBHIAE s o7 4 FEEDING FRAME PIN 2
30 10000259 2% M5x12 SCREW M5x12 6
31 10024558 ‘SFHLL1F TRACK 1 ASM. 2
32 10024556 S$#13 TRACK 3 2
33 10008055 {45 4 4 1 BEARING 4
34 10024559 ‘S#N241F TRACK 2 ASM. 1
35 10000264 24T 11/64-40 L=8.5 SCREW 11/64-40 L=8.5 4
36 10004670  #4 Ji 4.5x8x0.8 WASHER 4.5x8x0.8 4
37 10026332 /& RECEIVER PLATE LEFT 1
38 10001072 24T 15/64-28 L=11 SCREW 15/64-28 L=11 4
39 10000109  #44 10.7x6.6x1 WASHER 10.7x6.6x1 4
40 10026333 45 J RECEIVER PLATE RIGHT 1
41 10010678 24T 15/64-28 L=8 SCREW 15/64-28 L=8 2
42 10010725 2 H}f 15/64-28 NUT 15/64-28 2
43 10024560 %l JAE %k SHAFT BLOCK SHAFT 1
44 10005510  # /i 14x8x1 WASHER 14x8x1 1
45 10005473 FF 44 7 E-RING 7 1
46 10026323 JF JIHIAE FEEDING FRAME 1
47 10005122 24T M6x10 SCREW M6x10 2
48 10000109  # /i 10.7x6.6x1 WASHER 10.7x6.6x1 2
49 10007835 %KM LOWER PLATE 1

ik B R5770-1306HAR 1. 5770-1507THA R

55025 1T



12. F kb Ep A
CLOTH FEED MECHANISM COMPONENTS

55026 1T



s Y HS 4 i DESCRIPTION ¥ B
1 10009653  JT 1448 4 E-RING 4 2
2 10001263 S L4 A4 CYLINDER ASM. 2
3 10003248 FFI1-FJE 3 E-RING 3 4
4 10001250 TR} 45k CYLINDER KNUCKLE 2
5 10000413 %4 PIN 2
6 10007681 %5k HOSE ELBOW 4
7 10008119 S4 $2.5X ¢4 WRETHANE HOSE 3
8 10001255 4T [ i ki CYLINDER INSTALLING BASE 1
9 10000259  Z4T M5X 12 SCREW M5x12 2
10 10001262 44 PIN 1
11 10000459 24T 11/64-40 L=5 SCREW 11/64-40 L=5 4
12 10007549  iffuEEE THRUST COLLAR 2
13 10003399 24T M4 X8 SCREW M4x8 2
14 10004670 #pE 8X4.5X0.8 WASHER 8x4.5x0.8 2
15 10024563 I3z LINK PLATE 2
16 10024562 ST IR BN R CYLINDER LINK PLATE 2
17 10001261 4P CLAMP SHAFT HOLDER 1
18 10024561 3Rl HE[H 2 AT SLIDER BASE 1
19 10009906 Z4T 11/64-40 L=7 SCREW 11/64-40 L=7 4
20 10024557  i%kl4e FEED BRACKET 1
21 10022017 24T M6X 16 SCREW M6x16 2
22 10000109 #4p 10.7X6.6X 1 WASHER 10.7x6.6x1 2
23 10003647 1 2k Hh& SLIDE BEARING 1
24 10024560 %7K sl SHAFT BLOCK SHAFT 1
25 10000909 24T M3 X8 SCREW M3x8 4
26 10003028 #ZH} M3 NUT M3 4
27 10003399 24T M4 X8 SCREW M4x8 4
28 10000728 s JHIHE & fir Y FEEDING FRAME PIN 2
29 10004949 24T M5X8 SCREW M5x8 1
30 10026328  ‘SHL i HEAR TRACK ADJUST LINK 2
31 10024558  ‘FHL141F TRACK 1 ASM. 2
32 10000259 24T M5X 12 SCREW M5x12 6
33 10008055 444 1) BEARING 4
34 10024556 53 TRACK 3 2
35 10024559  ‘SH241F TRACK 2 ASM. 1
36 10000264 2% 11/64-40 L=8.5 SCREW 11/64-40 L=8.5 4
37 10004670 #JE 8X4.5X0.8 WASHER 8x4.5x0.8 4
38 10026332  Z& [ RECEIVER PLATE LEFT 1
39 10001072 #Z%] 15/64-28 L=11 SCREW 15/64-28 L=11 4
40 10000109 #4 10.7X6.6X1 WASHER 10.7x6.6x1 4
41 10026333 A5 JEJiI RECEIVER PLATE RIGHT 1
42 10010678 2% 15/64-28 1=8 SCREW 15/64-28 L=8 2
43 10010725 £} 15/64-28 NUT 15/64-28 2
44 10026323  Jf HIHE FEEDING FRAME 1
45 10005122 24T M6X 10 SCREW M6x10 2
46 10000109 #4 10.7X6.6X 1 WASHER 10.7x6.6x1 2
47 10007835 %KM LOWER PLATE 1

KVE s HEE A 5770-1306HF 41, 5770-1507HF & %1

5027 0T



12. F kb Ep A
CLOTH FEED MECHANISM COMPONENTS

5528 1T



s Y HS 4 i DESCRIPTION ¥ B
1 10009653  JF [144E 4 E-RING 4 2
2 10001263 S L4 CYLINDER ASM. 2
3 10003248 JFI-KFE 3 E-RING 3 4
4 10001250  JfR}A STk CYLINDER KNUCKLE 2
5 10000413 454 PIN 2
6 10007681 <54k HOSE ELBOW 4
7 10008119 % ¢2.5X ¢4 WRETHANE HOSE 3
8 10001255 L[ e AR CYLINDER INSTALLING BASE 1
9 10000259 24T M5X 12 SCREW M5x12 2
10 10001262 44 PIN 1
11 10000459 24T 11/64-40 L=5 SCREW 11/64-40 L=5 4
12 10007549 HvEME THRUST COLLAR 2
13 10003399 24T M4 X8 SCREW M4x8 2
14 10004670 #pE 8Xx4.5X0.8 WASHER 8x4.5x0.8 2
15 10024563 Bz LINK PLATE 2
16 10024562 S HLIK AR CYLINDER LINK PLATE 2
17 10001261  #4[& CLAMP SHAFT HOLDER 1
18 10024561 3R} 2E [ 2 M SLIDER BASE 1
19 10009906 24T 11/64-40 L=7 SCREW 11/64-40 L=7 4
20 10024557 3L gl4e FEED BRACKET 1
21 10022017  #24T M6X 16 SCREW M6x16 2
22 10000109  #4P& 10.7X6.6X 1 WASHER 10.7%6.6x1 2
23 10003647 14 &K SLIDE BEARING 1
24 10024560 %l JAE %k SHAFT BLOCK SHAFT 1
25 10000909 #24] M3 X8 SCREW M3x8 4
26 10003028 2 HE M3 NUT M3 4
27 10003399  #24] M4 X8 SCREW M4x8 4
28 10000728 s JBHIAE s o7 44 FEEDING FRAME PIN 2
29 10004949 24T M5X8 SCREW M5x8 1
30 10026328  ‘SHfL LR TRACK ADJUST LINK 2
31 10024558  S#h 1414 TRACK 1 ASM. 2
32 10000259  Z4T M5X12 SCREW M5x12 6
33 10008055  f4FHE4 1 BEARING 4
34 10024556 %3 TRACK 3 2
35 10024559 S#h24 1 TRACK 2 ASM. 1
36 10000264 2% 11/64-40 L=8.5 SCREW 11/64-40 L=8.5 4
37 10004670 #p5 8X4.5X0.8 WASHER 8x4.5x0.8 4
38 10026332 /& RECEIVER PLATE LEFT 1
39 10001072 24T 15/64-28 L=11 SCREW 15/64-28 L=11 4
40 10000109  #4P& 10.7X6.6X 1 WASHER 10.7%6.6x1 4
41 10026333 A5 RECEIVER PLATE RIGHT 1
42 10010678 24T 15/64-28 L=8 SCREW 15/64-28 L=8 2
43 10010725 2Rt 15/64-28 NUT 15/64-28 2
44 10026785  /: J JHIHE FEEDING FRAME LEFT 1
45 10026789 A5 JEJHIKE FEEDING FRAME RIGHT 1
46 10005122 Z4T M6X 10 SCREW M6x10 2
47 10000109  #pE 10.7X6.6X1 WASHER 10.7x6.6x1 2
48 10007835 3%kl LOWER PLATE 1

KyE: EEEA5770-1306HBZ A1, 5770-1306HCE %) .

5770-1507HB & 41« 5770-1507THC & %)

5029 10T



12. ERHER A

CLOTH FEED MECHANISM COMPONENTS

%030 i



Fs 9HES 4 i DESCRIPTION &
1 10009653 JFIi¥%E 4 ERING4 2
2 10001263 < jiT 4144 CYLINDER ASM. 2
3 10003248 JFI1-FE 3 E-RING 3 4
4 10001250  JERF T 5k CYLINDER KNUCKLE 2
5 10000413 %4 PIN 2
6 10007681 /= &4k HOSE ELBOW 4
7 10008119 <% $2.5X b4 WRETHANE HOSE 3
8 10001255 /< fiL [#] 5 # CYLINDER INSTALLING BASE 1
9 10000259 24T M5X 12 SCREW M5x12 2
10 10001262 44 PIN 1
11 10000459 #ZET 11/64-40 L=5 SCREW 11/64-40 L=5 4
12 10007549 iyt THRUST COLLAR 2
13 10003399 #Z4T M4 X8 SCREW M4x8 2
14 10004670 #pg 8% 4.5X%0.8 WASHER 8x4.5x0.8 2
15 10024563 Bz LINK PLATE 2
16 10024562 S HLIKENHR CYLINDER LINK PLATE 2
17 10001261 4Pl CLAMP SHAFT HOLDER 1
18 10024561 3%} 40 [ 52 #R SLIDER BASE 1
19 10009906 24T 11/64-40 L=7 SCREW 11/64-40 L=7 4
20 10024557 %4 FEED BRACKET 1
21 10022017 24T M6X 16 SCREW M6x16 2
22 10000109 #fE 10.7X6.6X1 WASHER 10.7x6.6x1 2
23 10003647 5 £kl & SLIDE BEARING 1
24 10024560 %7K JAe 4l SHAFT BLOCK SHAFT 1
25 10000909 #Z4T M3 X8 SCREW M3x8 4
26 10003028 ZHE M3 NUT M3 4
27 10003399 #Z4T M4 X8 SCREW M4x8 4
28 10000728 s JHIAE 5 fo7 44 FEEDING FRAME PIN 2
29 10004949 24T M5X 8 SCREW M5x8 1
30 10026328 S HE AR TRACK ADJUST LINK 2
31 10024558 SHL141F TRACK 1 ASM. 2
32 10000259 24T M5X 12 SCREW M5x12 6
33 10008055 {444 44 BEARING 4
34 10024556 F§13 TRACK 3 2
35 10024559 SH2411F TRACK 2 ASM. 1
36 10001072 24T 15/64-28 L=11 SCREW 15/64-28 L=11 4
37 10000109 #4[ 10.7X6.6X 1 WASHER 10.7x6.6x1 4
38 10026787 /¢ Js i A A RECEIVER POSITION PLATE 1
39 10000591 #Z%T 3/16-28 L=9 SCREW 3/16-28 L=9 2
40 10001332 S fr 4l CYLINDER ASM. 1

%031 W



s Y HS 4 i DESCRIPTION ¥ B
41 10001321 ‘{ArfsE%  TURNCYLINDERBRACKET 1
42 10001330 “%i#i2%] D=4.6 H=7.3  HINGE SCREW D=4.6 H=7.3 1
43 10001331 LRl Hk CYLINDER KNUCKLE 1
44 10001327 L5k 4% INVERTING LAC 1
45 10013666 2% 1/8-44 L=12 SCREW 1/8-44 =12 4
46 10026786 /¢ s i RECEIVER PLATE LEFT 1
47 10004670 #pg 8% 4.5X%0.8 WASHER 8x4.5%0.8 2
48 10000264 2% 11/64-40 1=8.5 SCREW 11/64-40 L=8.5 2
49 10014255 UR%] 3/32-56 L=5.5 SCREW 3/32-56 L=5.5 1
50 10003123 #p 2.5 WASHER 2.5 1
51 10026143 #hi7& BEARING 2
52 10025851 gt INTERMEDIATE PRESSER BASE 1
53 10001322 MRE] 9/64-40 L=7 SCREW 9/64-40 L=7 2
54 10001326 A e AL 2% TURN AROUND CRANK SHAFT 1
55 10001323 %Al e TURN AROUND CRANK BEARING 1
56 10009653  JF I14%8 4 E-RING 4 1
57 10001325 /¢ Hsfhi WALKING FOOT LEFT 1
58 10001329 #4Hk COMPENSATING FOOT 2
59 10001324 A1 HsHi WALKING FOOT RIGHT 1
60 10010643 RE] 9/64-40 L=6 SCREW 9/64-40 L=6 2
61 10000051 #fE 8X3.7X1 WASHER 8x3.7x1 9
62 10010668 UZ%T 11/64-40 L=7.8 SCREW 11/64-40 L=7.8 4
63 10000493 #:8 8.4X4.8X%0.8 WASHER 8.4x4.8x0.8 4
64 10026788 A1 sl RECEIVER PLATE RIGHT 1
65 10005122 24T M6 10 SCREW M6x10 2
66 10000109 #4p8 10.7X6.6X 1 WASHER 10.7x6.6x1 2
67 10007835 iXEHR LOWER PLATE 1

£KvE: BEERAA5770-1306HDE % . 5770-1507THD £ %

%32



13. St
PNEUMATIC COMPONENTS

v oK 5

v A 5770-1306HBZE %) . 5770-1306HE 251
5770-1507THB &%), 5770-1507HF &4

033

B
© 110023253 3k APCA-01  CONTROLLERAPC401 9
2 10002148 #24T M3X10 SCREW M3x10 2
3 10001490 & SOLEND VALVE 1
4 10007583 MRtk SOLEND VALVE INSTALL PLATE 1
5 10003724 423k APC6-01 CONTROLLER APC6-01 1
6 10001548 YA ELIMINATE A MACHINE 2
7 10008150 "% d4X &6 TUBE 4x6 1
8 10003733 43k APC6-02 CONTROLLER APC6-02 1
9 10003883 24T M5X 10 SCREW M5x10 2
10 10002613 #2H4 M8X 20 STUD BOLT M8x20 1
11 10003020  HuH 8 WASHER 8 1
12 10001107 [ 5E 4R FILTER INSTALLING PLATE 1
13 10003194  WZHE M8 NUT M8 1
14 10007604 P IR FILTER REGULATOR 1
15 10007534  Fiff 14 HAND SLIDE VALVE 1
16 10003458  WRELUH L APC10-02 SCREW CONTROLLER KEEP APC6-02 1
17 10007620 S IFLIE 3% AIR PRESSUE SWITCH 1
18 10024399 423k APC10-02 CONTROLLER APC10-02 1



13. K3t
PNEUMATIC COMPONENTS

2V A 5770-1306HCE %) . 5770-1507HC & 51

34

&
5 WHE %
1 10023253 4%k APC4-01  CONTROLLERAPC4-01 . 4
2 10001109 Hfa ] Joe 1 3k SOLEND VALVE BASE HEAD 3
3 10001490 I SOLEND VALVE 2
4 10003720 i fi ] JE SOLEND VALVE BASE 1
5 10003733 %3k APC6-02 CONTROLLER APC6-02 1
6 10003742 {5 ELIMINATE A MACHINE 2
7 10008150 "% d4X ¢6 TUBE 4x6 1
8 10003733 3k APC6-02 CONTROLLER APC6-02 1
9 10003883 24T M5X 10 SCREW M5x10 2
10 10002613 124 M8 X 20 STUD BOLT M8x20 1
11 10003020 & 8 WASHER 8 1
12 10001107  [H5EMR FILTER INSTALLING PLATE 1
13 10003194 12 EE M8 NUT M8 1
14 10007604 i gy iR FILTER REGULATOR 1
15 10007534 T HAND SLIDE VALVE 1
16 10003458 RISk APC10-02 SCREW CONTROLLER KEEP APC6-02 1
17 10007620 5 s Sy PRI R 13k AIR PRESSUE SWITCH 1
18 10024399 43k APC10-02 CONTROLLER APC10-02 1



13. K3t
PNEUMATIC COMPONENTS

1 10023253  #3k APC4-01 CONTROLLER APC4-01 6
2 10001109  F i ) J8 1 Sk SOLEND VALVE BASE HEAD 3
3 10001490 <} SOLEND VALVE 3
4 10003720  FLfid 1) JEc JAE SOLEND VALVE BASE 1
5 10003733 3k APC6-02 CONTROLLER APC6-02 1
6 10003742  jyise ELIMINATE A MACHINE 2
7 10008150 <4 d4X ¢6 TUBE 4x6 1
8 10003733 i3 APC6-02 CONTROLLER APC6-02 1
9 10003883 24T M5X 10 SCREW M5x10 2
10 10002613 24 M8X 20 STUD BOLT M8x20 1
11 10003020 #4J& 8 WASHER 8 1
12 10001107 [ 524K FILTER INSTALLING PLATE 1
13 10003194 2R} M8 NUT M8 1
14 10007604  ixf iU s 1] FILTER REGULATOR 1
15 10007534 FiIE HAND SLIDE VALVE 1
16 10003458 IELrHIE Sk APC10-02 SCREW CONTROLLER KEEP APC6-02 1
17 10007620  # s H T K11 s H % AIR PRESSUE SWITCH 1
18 10024399 i3 APC10-02 CONTROLLER APC10-02 1

&V A 5770-1306HDE %)) . 5770-1507HD & 51

%035 7T



14. fEHERHF

LUBRICATION COMPONENTS

%36 71



FFe K5 % 78 DESCRIPTION ¥ 2
1 10011599 24 9/64-40 L=20.5  SCREW 9/64-40 L-20.5 3

2 10008101 ik &2 OIL WICK ¢2 1
3 10007800 4 H3X b5 VINYL PIPE $3X &5 0.9
4 10008101 ik &2 OIL WICK ¢2 0.3
5 10007800 4 H3X b5 VINYL PIPE $3X &5 0.2
6 10011596  HH ATt il 22 24 BALANCE LUBRICATING PLATE 1
7 10011782 £ OIL FELT 1
8 10004243 [ MRS 1 2 A OIL WICK HOLDER 1
9 10004670 #/5 4.5X8X0.8 WASHER 4.5X8X0.8 1
10 10011570 ##%T 9/64-40 L=7 SCREW 9/64-40 L=7 1
11 10011782 £ OIL FELT 1
12 10004545  EFAFEEF AR B 4E OIL WICK HOLDER 1
13 10004550  HL3k[m]yh OIL FELT 1
14 10011570 24T 9/64-40 L=7 SCREW 9/64-40 L=7 2
15 10007805 % d6X 8 VINYL PIPE ¢6X &8 0.4
16 10004242 HL3k[mli 48 OIL FELT 1
17 10011596  {HAR L i 22 4R BALANCE LUBRICATING PLATE 1
18 10011782 £ OIL FELT 1
19 10008101 jhizk &2 OIL WICK &2 13
20 10007800 & &3X &5 VINYL PIPE ¢3X &5 0.27
21 10008101 jhizk &2 OIL WICK &2 1.2
22 10007800 & &3X &5 VINYL PIPE $3X &5 0.26
23 10011596 {1 22 4R BALANCE LUBRICATING PLATE 1
24 10004544 K& A OIL FELT 1
25 10008101 jhizk &2 OIL WICK &2 0.4
26 10007800 & &3X &5 VINYL PIPE $3X &5 0.2
27 10008101 sk &2 OIL WICK &2 0.35
28 10007800 & &3X &5 VINYL PIPE ¢3X &5 0.12
29 10003358 K2k CORD HOLDER LARGE 1
30 10008101 ik &2 OIL WICK &2 0.6
31 10007800 3y &3X b5 VINYL PIPE $3X &5 0.21
32 10004245 b5l AT R 20 CRANK ROD LUBRICATION PLATE 1
33 10000148 #Z%T 3/16-28 L=6 SCREW 3/16-28 L=6 3
34 10004546 LML AR OIL PREVENT PLATE 1
35 10000591 #Z%] 3/16-28 L=9 SCREW 3/16-28 L=9 2
36 10004544 FHhROE A OIL FELT 1
37 10011637 FEHi OIL FELT 1
38 10004547 R Hlidi e kb v B e LUBRICATION PLATE 1
39 10010666 ##%] 9/64-40 L=14 SCREW 9/64-40 L=14 2
40 10008101 ik &2 OIL WICK &2 0.65
41 10007800 4 H3X b5 VINYL PIPE $3X &5 0.46
42 10010668 H%T 11/64-40 L=7.8 SCREW 11/64-40 1=7.8 1
43 10003358 Kz CORD HOLDER LARGE 1
44 10008101 ik &2 OIL WICK &2 0.55
45 10007800 e &3X b5 VINYL PIPE $3X &5 0.26
46 10007805 & d6X &8 VINYL PIPE $6X ¢8 0.13
47 10008101 jhizk &2 OIL WICK &2 0.2

%37 W



15. fAFE A
ACCESSORIE PART COMPONENTS

} %3 4 5 6, 7,8
L]
29
I
= = 1
30
20
i_lz 19 é
11
? 13 é
- b—14 _J Lf‘/ﬂ 23
ks 15
LA 28
22, 23 24 N
27
Ay
PS5 YRS % R DESCRIPTION ¥ E
1 10000404 #L3%¥ " MACHINEHEAD COVER 1
2 10010994  Kig# )] SCREW DRIVER LARGE 1
3 10010995 £ ] SCREW DRIVER MIDDLE 1
4 10013185  /NE# )] SCREW DRIVER SMALL 1
5 10003369 & F 8x10 WRENCH 8x10 1
6 10009685 M NAHRT 3 HEXAGONAL WRENCH 3 1
7 10009687 W ANAIRT 4 HEXAGONAL WRENCH 4 1
8 10009689 W NAHRTF 5 HEXAGONAL WRENCH 5 1
9 10000186 24T 11/64-40 L=4 SCREW 11/64-40 L=4 2
10 10011141 %4 HINGE STUD 2
11 10011137  HLLAH HINGE RUBBER 2
12 10008260 24T M5x50 SCREW M5x50 4
13 10011160  SZ7& [l & 4L BED HINGE 2
14 10005244 8| 12x6.4x1.6 WASHER 12x6.4x1.6 8
15 10001146  &EE M5 NUT M5 8
16 10005356  ¥HiAE OIL CAN 1
17 10011199  bAhARIKES S IRET 41 4F SCREW ASM. 1
18 10002700  #E A HOSE BAND 1
19 10010018 24T 9/64-40 L=8 SCREW 9/64-40 L=8 1
20 10000396  fikyHiEL FELT 1
21 10000398  fiEdHIAR THREAD GUIDE 1
22 10002669  57704% 1 W45 SPONGE 1
23 10007461 57704 F/i PARTS LIST 1
24 10000649  #2.L» BOBBIN 2
25 10011570 24T 11/64-40 L=7 SCREW 11/64-40 L=7 2
26 10011680 [ 9.7x4.6x0.8 WASHER 9.7x4.6x0.8 2
27 20004358  ERIGBH 24 ASFETY PLATE ASM. 1
28 10004896  HLEl NEEDLE 4
29 10014203  #4 SHAPED HOOK 4
30 10012456 % CHAIN 2

38





